

CERTIFICATE OF ANALYSIS														1401-6118	
1401-6118															
Element	SiO2	Al2O3	BaO	CaO	Fe2O3	K2O	MgO	MnO	Na2O	P2O5	SO3	TiO2	LOI	Cu	Zn
Unit	%	%	%	%	%	%	%	%	%	%	%	%	%	%	%
DL	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.05	0.50	0.50
Scheme	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01	WR-01
Sample Name															
سولفات روی	<	<	<	0.10	.63	0.77	<	0.25	1.38	<	49.84	<	9.42	<	34.54